

TEST REPORT

Report No. MUM/2128/3/2023/5-585
Date of Receipt: 18.03.2023

Date: 17.04.2023
Page 1 of 1

RECONS BUILDING PRODUCTS PVT.LTD.

805-A, 8th Floor, 349 Business Park, Near Natraj Building,
Western Express Highway, Above ICICI Bank, Andheri East, Mumbai - 400069.

FINAL TEST REPORT

Source of sample : Sample supplied by the customer.
Number of samples tested : 01(One only).
Customer's Reference : Letter Dt.: 18.03.2023
Condition of sample : Satisfactory
Product : Ready Mix Plaster
Material Identification* : NOVA PLAST
Lab Reference Number : 2023/MAR/2308379
Period of Test : 20.03.2023 to 17.04.2023

PHYSICAL PROPERTIES:

Sl. No.	Test Conducted	Results	Test Method
1	Consistency (%)	14.5	---
2	Pot Life (Minutes)	1:30	
3	Initial Setting Time (Hours : Minutes)	4:30	IS 4031 – Part 5
4	Final Setting Time (Hours : Minutes)	5:30	
5	Fresh Wet Density (kg/m ³)	2080	IS 2386 - Part 3
6	Dry Loose Bulk Density (kg/m ³)	1645	
7	Compressive Strength (MPa)		ASTM C 109
a	7 Days	5.16	
b	28 Days	8.89	

END OF REPORT

For Bureau Veritas (India) Pvt. Ltd.
Construction Services Laboratory



Ravindra Ghafat
Ravindra Ghafat
Lab In-charge - Cement
Authorised Signatory

